

TEST REPORT

Ryno[®] Mirror



Sample: Ryno mirror

Date: 26/09/2025

Tester: Jonathon Drummond

Reason for test: Impact and surface resistance



Test Type	Photos	Comments (including pass/fail)
Mini Impact Test		Minor surface scratches were caused by the smaller implements, while the larger tool produced deeper indents and more pronounced marks. - Pass
IK testing 8-11		Minor surface scuffing was observed as a result of impact events. - Pass

Summary

The mirror showed minor scratches and surface abrasions, but did not shatter or endure damage that would negate the quality of the product.

- Pass



+44(0)1622 237830

sales@pineapplecontracts.com

Pineapple